CERA

/

oz Al

Rebel 12@/\ATY REIF1 /127 —WIP RS THERH—TT, TT
KU TR STV H—REORBRERAL 1 6B LOI—YF—TELT
WE TIORTRBIVELADT HOEPRES ZIAADERDORNFH
R TOERI BXTTW,

M THICIE CORRWREABRERATT W

TOP. RacingTid. BE#E. . KAl BRN.SZNHSEHE/M L. X
RER FEERAICIDRETIRE. ER. Y
X—JEDORERAWVERA.

ER:

EHRE 1BUTOF DB TOEBICIELTEDE B AT
BBOHZIAADERDOTETCHEATIVEL TR NSLEFHOF
DOEMIVBFITITF>TT &L,

NHTHILTESNDZFDOBE . BREDP R/ REZ RIS, KK
D EED FBUER D L SICE UKL TETSLSICLTTEVW. I,
HFARBELLEIETBUTERATIWL,

T TORR TBRICL > TIREI R B->TETOT. TBLTT AW,
NELBRRNEBEFROFOBIMIVEFRICRBELTTIV N
SREFRIBRERBAALD  Eo—ILEEBEHSE-1D LRW
KSEBT W,

FERRERR AEEREIBESTETOT.E—9— AK—RaVk
O—F—FKFEMNBEISILTTEV. B UENZEXBOBRNLS
DETIEEBOBEERICRBICK S LSOHPTTIWBEDD
BERLTWBABRCRRUTEP. EVEANRBWTTIVWIE. EOD
E KRB MBIETA—IPRBOBNASENET,
BETIROMBERIE. ERATAAICATEET IV ARcBOFE
BRCARBEERLRVWLSICERLTTRWL,
BIREBOR(vFEEICAN. FOBRTHICEBOLY—/V—DR
TYFEANTTEN,

A1y FENBB/ER KLY —IR—DRLYF &) D, FDHICE(E
BORAyFEF>TT IV 7ARER DETIF v 7 DBRIZ. R
WEWEIrSBMUTTEIV,

BEERET AR /YT U=y IEHALTT AL,
BROOADEBEBITBHICH BERRFESCREEBAELT
TaW,

AT 288 AHOBFR. ABEREDHTEL. FYSLGRTIR
NOHZBATRERLEVWTTEVW, TEOEBIRLAVWTTEV,

SYAVBRELKTWTRWEEE, 8. ARDESTO6EES
FH XEATEEZ>TWBEH

BWBRANR—2

Bh1-8en

28

BEC I TABEHIIBRER. BTz

BES. XZRAIMFEShich Bbh3i84a

BEAMCHLTOER:

BHUCBSERIZ. ATRIRLY a— R ERBVWTTEW (E— koY
IF1—7 XNRBBKITF—TSTHRR) IR B8, T —TIL0eiRSic
RESEERBEZLTTEIV T —TUNEICLodbiEREIhTW2E
ERBLTTEIVARII—DEHEF v I L. HULBATWIE B
BEREL.LoMDEERLTTZW,

A= DHZT—TIWIERUTERAULBRWTTEWN, XEBRT. A
KIKEZVa—bhERCTIENBDET,
EBVWRyFY—D—RavhO—JILOXEBEET,

EERY. RERO/NT—IBEILHEN I EKEDES, EHR
BHUBSHEL S, FTCIBEFIETEWN,

BELEWBEIE. /ST U—EALTTEWN,
RyTFU—SRUED Iy TFU——FIL TR LD LW T
W B URBIP DRy T U =Ry 3— T B3EELF300WOB AR
BEh P BREBRLET,
ZEBXERANRYTF—DABICII BN FEREEEA TS
W th S\ EBBOINR V=2 FICHE>TIEULSEATEW,

Nogn,lwp -

N\

BAEB. FERAR. XEFRABBOSHTERIELEL. BRTY,
BRUBABETSE. /\vTFU—%80. REOBAICIRABICES
KD KKES ISR UET,

HL.BEVONYTFY—HBRBH RECBRELHIBERIHE
ROy 3 vk, RERBE ULER, T|MELTTALW,
ERRNICEBROF v 2. FZEr T TS37 75— {0
BREEEMFvILRENERBLTHSERTILSONFTTE
(AW

EBBOYER. Va—MAXBLEBRZBEBEBEZETOTRL
TITHOBWTTE,
EBETHRIZ.BELEBBHISTSTENALTTEN,
RyFU—DRELBE->TVWBBAIKILBRBELEVWTTEW,
A% /YT I—RBEF->STVWETOT. XTI RENTHBETHE
BEEZTT IV ZERA/ YT —P ORI RFEE3—~
SEBISLERBIAEEMIERVTT I,
HARNIBEEONCETERIEL. Y3 — M UBRWESICUT TR
W /Sy T U—DERICIIMEER/FS RUTADOPICBRTEVWESE
BUTTEWL,

DEBERS (v MIBULTERA)

EER
Z{ER
EERE/ YT —
A¥—RaryhkO—5—(ESC)
Y—R 112X —ILA
54091 TE—9— RI>TSVLRAE—9—IRFA
- EZAUEPEEACYF)
e 48V, 4tz)L YTC RyFU—/y o RIGBESURINYTFU—/Cy s
. M2 2=V RFr—
- ZAY¢YPH 1Y EYE

PRGTAF(FyMIBLTERA)

*  1.5mm, 2.0 mm, 3.0 mm RALYF
*  55mm, 7.0 mm KAV YRNLVF
. ETFS—-HIZTNFID
=2y I), LVF
JE¥Z/ER
FroiR— F—=Y
RyFU— RARSYIF—7
BiREgA/ Rk
a—wIA«N
ASANTIR FPITIVR I3tV NTUR
2R (RFr—H)

ER:
*  Rebel 12038 RIIH A OERES, B BREURWVETHE RS
TEW,

COMRI =PI} Yy NPYyTY— RO BLTETOT, SHS
DLy PYIF—IERISTEBLUTTZ W,

Enjoy building and driving your Rebel 121!

Page 1




INTRODUCTION

BEFORE YOU START

The Rebel 12 is a professional 1/12 scale rear-wheel drive competition car
and should be built only by persons aged 16 years or older with previous
experience building and operating R/C model cars. This is nota toy and is
not intended for use by beginners or by children without direct supervision
of a responsible, knowledgeable adult. Read the instruction manual
carefully before building.

T.0.P. Racing shall not be liable for any loss, injury or damages, whether
direct, indirect, special, incidental, or consequential, arising from the use,
misuse, or abuse of this product and/or any product or accessory required
to operate this product.

GENERAL PRECAUTIONS

« This product is not suitable for children under 16 years of age without

the direct supervision of a knowledgeable adult.

Assemble this kit only in places away from the reach of small children.

First-time builders and users should seek advice from people who have

building experience in order to assemble the model correctly and to

allow the model to reach its performance potential.

Exercise care when using tools and sharp instruments.

Take care when building, as some parts may have sharp edges.

Keep small parts out of reach of small children. Children must not

be allowed to put any parts in their mouth, or pull vinyl bag over their

head.

Immediately after using your model, do not touch equipment on the

model such as the motor and speed controller, because they generate

high temperatures. You may seriously burn yourself by touching them.

Follow the operating instructions for the radio equipment at all times.

Do not put fingers or any objects inside rotating and moving parts, as

this may cause damage or serious injury as your finger, hair, clothes,

etc. may get caught.

* Be sure that your operating frequency is clear before tuming on
or running your model, and never share the same frequency with
somebody else at the same time. Ensure that others are aware of the
operating frequency you are using and when you are using it.

* Always tum on your transmitter before turning on the receiver in the car.
Always tumn off the receiver before tuming off your transmitter.

« Keep the wheels of the model off the ground when checking the

operation of the radio equipment.

Disconnect the battery pack before storing your model.

To prevent any serious personal injury and/or damage to property, be

responsible when operating all remote controlled models.

* The model car is not intended for use on public places and roads or
areas where its operation can conflict with or disrupt pedestrian or
vehicular traffic.

+ Do not use your model:

1. Near real cars, animals, or people that are unaware that an RC car
is being driven.

In places where children and people gather

In limited indoor spaces

In wet conditions

In the street

In areas where loud noises can disturb others such as hospitals

and residential areas
7. Atnight or anytime your line of sight to the model may be obstructed

or impaired in any way.

To prevent any serious personal injury and/or damage to property, please

be responsible when operating all remote controlled models.

ogeEwN

ELECTRICAL PRECAUTIONS

» Insulate any exposed electrical wiring (using heat shrink tubing or
electrical tape) to prevent dangerous short circuits. Take maximum
care in wiring, connecting and insulating cables. Make sure cables
are always connected securely. Check connectors for if they become
loose. And if so, reconnect them securely. Never use R/C models
with damaged wires. A damaged wire is extremely dangerous, and can
cause short-circuits resulting in fire.

* Low battery power will result in loss of control. Loss of control can
occur due to a weak battery in either the transmitter or the receiver
Weak running battery may also result in an out of control car if your
car’s receiver power is supplied by the running battery. Stop operation

immediately if the car starts to slow down.

When not using RC model, always disconnect and remove battery.

= Do not disassemble battery or cut battery cables. If the running
battery short-circuits, approximately 300W of electrical power can be
discharged, leading to fire or bums. Never disassemble battery or cut
battery cables.

« Use a recommended charger for the receiver and transmitter batteries

and follow the instructions correctly. Over-charging, incorrect charging,

or using inferior chargers can cause the batteries to become dangerously

hot. Recharge battery when necessary. Continual recharging may

damage battery and, in the worst case, could build up heat leading to

fire. If battery becomes extremely hot during recharging, please ask

your local hobby shop for check and/or repair and/or replacement.

Regularly check the charger for potential hazards such as damage to

the cable, plug, casing or other defects. Ensure that any damage is

rectified before using the charger again. Modifying the charger may

cause short-circuit or overcharging leading to a serious accident.

Therefore do not modify the charger.

Always unplug charger when recharging is finished.

Do not recharge battery while battery is still warm. After use, battery

retains heat. Wait until it cools down before charging.

* Do not allow any metal part to short circuit the receiver batteries or

other electrical/electronic device on the model.

Immediately stop running if your RC model gets wet as may cause short

circuit.

= Please dispose of batteries responsibly. Never put batteries into fire.

EQUIPMENT RECOMMENDED (NOT INCLUDED)

Radio Transmitter

Radio receiver

Batteries for Transmitter

Electronic Speed Control

Steering Servo for 1/12 scale

540 Type Motor or Brushless Motor System

Pinion Gear (64P)

4.8V, 4 Cell Sub-C Battery Pack or suitable Li-Po Pack
1/12 Scale Body Shell

Front and Rear Tire Set

TOOLS RECOMMENDED (NOT INCLUDED)

* 1.5mm, 2.0mm, 3.0mm Allen Wrench
5.5mm & 7.0mm Hex Socket Wrench
Modelers Craft Knife

Tumbuckle Wrench

Calipers/Ruler

Camber Gauge

Battery Strapping Tape

Instant Glue/Thread Lock

Shock Oil

Thrust Grease, Diff. Grease, Joint Grease
« Paint (for Bodyshell)

NOTE:

* The Rebel 12 chassis uses the best available components. All
replacement parts can be purchased from your local hobby or model
shops who carry our products.

« This instruction manual contains a blank setup sheet for your own setup
record.

Enjoy building and driving your Rebel 121!

/

N

Page 2



STEP 09,10 & 120EFE/ERE R / IMPORTANT NOTES FOR STEP 09, 10 & 12
/ N

ERy bR—=ILAA DBS0TRETZETERY AN Ty
STEP 08 5 rRIZEDSLKD EFHTOHEZT, ERy MR—ILAED

<EDIHIB KRy MR—)L BBUHIBSUTEIET 2

EFCEURY R T YRRV EBHET,

Note: Pay attention to the orientation of the pivot socket

insert. Tighten the pivot socket screw very slowly until

the pivot ball is barely free to rotate. If the pivot ball starts

to bind, untighten the pivot socket screw until the pivot
\ba" becomes barely free to rotate again. J

" (R Uy YTy MY~ OMERGICIE, )
—r

EE: VY IoBMAFISER. ) IOMRICH A KAV I RABVFiN B NS¢
Ry bR=LHDNZ50TEER §2FETHHBBETTM2X7 mmF L ANY RRIED - DEFHHET. HLE
Ry MR—ILDEDLIEDWEBDS, Ry MR—ILBBUDZSUTEET 23X TRIEEHET,
Note: Pay attention to the orientation of the link. There is a recess area at both ends of the link for the
side spring to fall into. Tighten the M2 x 7mm chess head screw very slowly at both ends of the link until
the pivot ball is barely free to rotate. if the pivot ball starts to bind, untighten the screw until the pivot ball

becomes barely free again.

S

STEP 10 1S
from STEP 10

-

STEP 12 'S
from STEP 12

(3R JORTL—RON—ROHBEEERIBHM3 )
RIPOEFALVEFIC2DR  (—2OHRUTWET) EEDD,
FORTAIERVICRUAHET ZOBENDFZIE FHICLT
TEWENTRVETDEIRDBEET,

Note: To avoid breakage of the carbon material of the cross
brace, pre-tapp the 2 holes (ONLY one shown here) with an
M3 tapper before screwing in the set screws. Do it ONLY for
half the depth of the holes: otherwise the holes will become

\_too losse. J

Page 3 1@2@@



Mold RA-01-1 J07k HA7P—1 —\

Front Suspension Arm

YRYIV R —b
PC-RSUO03RD-1 Suspension Mount Insert x6

s S QW) o D
PC-RSU010-1 Front Suspension Ball x2 /

BER: EEROERHOF—TIAVMZRN
vy avER—IcEIT2{EER
Note: Make 2x identical lower front suspension
assemblies shown in the diagram on the left.

STEP 01 887
STEP 01 FINISHED

BB EHEOF-YARVYavEE—-ICAITET.
HoEHD, EHRICHRRVY MUY — OB IR
IEREDIIT TEW,

Note: The left and right lower suspension assemblies are
identical Pay attention to the orientation of the suspension
mount insert for each location as shown.

/

PR~ TCRILS—
Mold RA-04-1 Upper Hinge Pin Holder x2 \
UPOT 4T PIvR9—
PC-RSUO02RD-1 o277 7 7 x2

20, 20ATLAF2—7
PC-RCHO13RD-1 Front Cross Brace Tuble x2

M3 x 8mm RE>Av kR
PA-BM0308BK-1 M3 x 8mm Button Head Screw X 4

M2.5 x 6mm RIAY KR
PA-BM2506BK-1 M2.5 x 6mm Button Head Screw 2

M2.5 x 8mm RIAy R
PA-BM2508BK-1 M2.5 x 8mm Button Head Screw 4 /

SER: Step 0213O7—7AOY MM ARV Y3 VARID #
UTERLTET. ERRBECERTHTITE 3.6
HUTHIRICRBLSICITVWET,

Note: Step 02 shows the the right hand side of the lower
front suspension assembly. Assemble the left hand side
Mold RA-04-1 the same way but symmetrical to the right hand side.

STEP 02 87
(BEROIERUTEY)
wn)

STEP 01 b5
STEP 02 FINISHED
from STEP 01 (Only Right Hand Side Sho

PA-BM0308BK-1

Page 4 W%



FyIR=70Y IR 32 /| UPPER FRONT SUSPENSION

/ STEP 03 N

STEP 03 %7
(BROBERLTET)
STEP 03 FINISHED
{Only Right Hand Side Shown)

=
06 VB =
Mold RA-05-1 :,_ \\}_\
2R EEFYI—YZRYYa VIR I TETS,

I Mold RA-03-1
Note: The left and right upper suspension assemblies are
identical.
IR Pyn—TTOrvNIARYYaVEE
on

PC-RLK001-1

r

@

DESICE—Ic2D8ITET,
Note: Make 2x identical upper front suspensi
assemblies shown in the diagram above

PuIl~ A-P—LI
Mold RA-03-1 Upper A-Arm K2 )
PyS— FALIR
Mold RA-05-1 Upper Eyelet ’ x2
20mm P10y k
L PC-RLK001-1 T e X2 J

702 M 2R3> | FRONT SUSPENSION
/STEP 04 \

ER: EAYARYYaVEIRBICEITEY,
Note: The left and right suspension assemblies are
symmetrical.

|PC-RSU010-1] | Mold RC-05-1

© p

(=)

(o)
(=) i
i O
O L
STEP 02 55 STEP 04 7
(GRIOHERLTEY)
D ( STEP 04 FINISHED
: b 1. (Only Right Hand Side Shown)
O
| PC-RSU009-1 }
ER: AU ARV Y3 VOB OFAIX LOR OB TT . ARY AR
Ya R BLSIC LT ARICERIY AR Y a v T TE T,
Note: The instruction for making the right suspension is shown in the NI
above diagram. Similarly, make the left suspension assembly symmetrical / Mold RC-05-1 Spf,::, H;?,;;E,;ﬁp{f;,l;ﬁ’"’" x2 N
to the right suspension assembly. PYNR—EY VYIS -10
Mold RC-06-1 Upper Hinge Pin Clip - 1.0mm mmox2
PyR—eyIEUIUyT-05mm
Mold RC-07-1 Upper Hinge Pin Clip - 0.5mm x2
PySR—P—LEv TP
PC-RSU009-1 [/ e x2
FOYMRRYYIVR—IL
PC-RSU010-1 Front Suspension Ball x2
\\ . PA-SS0303BK-1  hex3mm 4% x2

TP

Page 5 AT



70 kM ARY Y3 () | FRONT SUSPENSION (cont'd)
/'STEP 05 (2 OTERE / M 'aLk' e2) \

PS-PF05050-1

w8
1=~

] PC-RSU008-1 I

Note: Make 2x identical king pin assembly

(;‘iﬂt A—DF 7Y 2T TET )

ZOYrRZYT 0.5mmx 5 I X2
Front Spring 8.5mm x 5 coils

PS-PF05050-1

| PA-ER0020-1 |

E 74 % STEP 05 BT
PC-RSU008-1 i pin x2 (EROBERLTET)
< 2 STEP 05 FINISHED
AW-KS050RD-1 ggm: :n/gi:;':ﬁ X2 & (Only one assmebly Shown)

\\ PAER0020-1  2QTMEZUY — )
STEP 06 (2D 1 Make 2) {

Note: The left and right upper suspension assemblies are identical.

Mold RA-06-1 ﬂ
PA-ER0020-1 | ’EG‘JSTEP ittt 9]
| . B | 1 (EHOBERLTEY)
STEP 08 FINISHED
). m: (Only Right Hand Side Shown)

Cﬁn: EEPYIN—HARU Y a VA~ TRT, )

AFFUSTIAYT
Mold RA-06-1 St:ering/Block 7 x2
e ZOFPIAN
PC-RCHO05-1 Front Ao x2
2.0mm EZUv7
S PA-ER0020-1 20mm E~Clipy x2 /

/STEP 07 \

2R LAY ARYYaVINHRICETITET,
N

ote: The left and right suspension assemblies are symmetrical.
<>
r
PA-ER0020-1 @ AW-KSOS0RD-1 N STEP 07 887
> - ﬂ\ (EROBERLTET)
X - VA R STEP 07 FINISHED
AW-KS100RD-1 @- - [ ) ', COnly Right Hand Side Shown)

05
=)
K
_.\\

STEP 06 S
from STEP 06

ER: ARYANRVYavOBM ORI FOROBO T, A/IYR
RV IVIERIERBLSICUT RRICERY AN Y3 VT TET,
Note: The instruction for making the right suspension is shown in the
above diagram. Similarly, make the left suspension assembly symmetrical

to the right suspension assembly.

N\

AW-KS050RD-1

FLTE VA -0.5mm
King Pin Shim - 0.5mm

x2\

AW-KS100RD-1

FUETA - 1.0mm
King Pin Shim - 1.0mm

x2

AW-KS200RD-1

¥V - 20mm
King Pin Shim - 2.0mm

x2

AW-KS300RD-1

Fo TV Vh - 3.0mm
King Pin Shim - 3.0mm

x2

PA-ER0020-1

2.0mmEZYyT
2.0mm E-Clip

x2/

Page 6



ARG ANY 3 (#E) | FRONT SUSPENSION (cont’d)

/"STEP 08

STEP 07 15

from STEP 07

PC-RCHO014-1

=3 > Y
PP-010320-1] © .c\\(,

Ak PC-RCHS003-1 et oy x1 N
} ! i
S P I0OYrORTL—RA Y —
g g i PC-RCHO014-1 Front Cross Brace Insert x 1
PA-CM0308BK-1 g PP-010320-1 DSt O.Fr St X1
M3 x 8mm MEX
PA-CMO0308BK-1 M3 x mm Countorsunk Screw X 6 /

\

AR EEYARYYavRTTII].
DESIEHHNITITVET,
Note: Assemble the right and left
suspension assemblies as shown in the
figure, in a symmetrical way.

)7 2v—= | REAR CHASSIS

// STEP 09

BB PRy MR LOBEN LS A EWVREIERY N RS
—RIEHHET,
Note: Tighten the Pivot Socket Screw as far as it does not bind the free
e — movement of the Pivot Ball.

/ PC-RCHS005-1 i x1 N

< PC-RCHO08RD-1  o.2n7b—h x1

PC-RCHOO9RD-1  X7YF7L—h x1

Mold RA-07-1 e ot x1

PC-RSUO11-1 AR x1

PC-RSU012-1 Ui dde G x1

PC-RSUOOTRD-1  SRvbvrobas x1
\ PA-CMO30BBK-1  \3Xem 0 vkcsoew X5/

-\

STEP 08 1°5
from STEP 08
ZR: AEE
Note: Side View

- T T TTT

/ Mold RD-04-1 e

ERyhR-L

PC-RSU011-1 Pivot Ball

M3 Fyb

PA-FNOOM3-1 s

M2 x 7 mm FrZRAYRRY

PA-SCM207BK-1 M2 x 7mm Chess Head Screw

M3 x 6mm IHE2
M3 x 6mm Countersunk Screw

PA-CM0306BK-1

M3 x 8mm X
M3 x 8mm Countersunk Screw

PA-CM0308BK-1

PC-RSU011-1

PA-SCM207BK-1

PA-SCM207BK-1

Page 7




DPY4ARY AR5 | REAR SIDE SUSPENSION

//STEP 11 (2 DTERL | Make 2) \
< STEP 11 7 )
STEP 41 FINISHED
Mold RB-04-1
ATV I PIvRI~
Mold RB-04-1 g x2 N\
H# KRR 7U>40.55mm x 63(JL
N\ PS-PS05560-1 46 Spring ‘2.65mmx 6 ol x2 J
//STEP 12 N\
ER:  HA—RUMOBRER <O 2EFONE
M3 LI THATLEBLE T, ZDOBRADE I ORI
~ = ~ N3 AW . HRCARAM. 1
ICUTTEWESTRVLE, DB DAE LT, T —{AW-HBS004H-1 |
Note: To avoid breakage of the carbon material, pre-tapp Q
the 2 holes with an M3 tapper before screwing in the set ; PA-SS0310BK-1
screws. Do it ONLY half the depth of the holes; otherwise ! &
the holes will become too looss. : PA-CM0306BK-1
PC-RCHS007-1
PC-RCH015RD-1
PA-CM2506BK-1
/ PC-RCHS007-1 02 7L—2 x1 N\
PC-RCHO15RD-1  jimm 25> 147 x2
T STEP 10 #'5
AW-HBSO04H-1  K-AZF7b x2 (_romsterio )
M3 x 6mm ML 2
PA-CM0306BK-1 M3 : Gzz Countersurk Screw X 4
M2.5 x 6mm MER
PA-CM2506BK-1 M2.5 : 6$$ Countersunk Screw X 2
\ PASSISIOBKA lxBmies <2 ) /
Page 8 EZMW



DFPFARYGAN S 3 (#<) /| REAR SIDE SUSPENSION (cont’d)

STEP 13 .
R 20
Note: Make 2
ﬁ PA-CM2506BK-1
AW-HBS004H-1 -
| Mold RB-01-1
PC-RCHO11RD-1
PA-CM2506BK-1 PC-RCHS006-1 .
(3 PC-RCH012-1
AW-HBS004H-1
PA-SS0308BK-1
PA-CM2506BK-1 ﬁ
—— P r—c -
’:"(3:; .
=
S I
L]
S MesReon L N\
a ayIveIvh
PCRCHS006-1  gaiiwo™ x1
PORCHOTIRDA g;’n:;e_r?ugj x2 from STEP 12
PC-RCH012-1 Foa —
AW-HBS004H-1 Qi?sﬁif"* —~
M2.5 x 6mm ME A
PA-CM2506BK-1 ~ M2SxEmmMER —
\ PA-SS0308BK-1  M3x8mm(EXY = ) )

Page 9



YFPE/9—HANRV3> | REAR CENTER SUSPENSION

// STEP 14 N\

|PS-PC11080-1|  [PC-RSH002RD-1]

G N

@ [PC-RSHO07-1] E B —
Mold RB-03-1
[PA-ER0015-1]

®_

—PC-RSH009-1
IPC—RSH006-1 l
AR 45wt V3v \s)
I AL (BU5E) 5/

Note: Use 45wt shock
Oil (sold separately)

STEP 14 7
(srep 14 rinsen ) / Mold RB-02-1 R—N7v7 16 mm x1 N

Ball Cup - 16mm

Mold RB-03-1 ?hi;k’c’:; ¥7 x1

. PC-RSH001-1 el x1

@ PC-RSHOO2RD-1 g2 %227 == x4

: PC-RSHOO3RD-1  Fau7ZHE 7= 44

@ PC-RSHOD4RD-1 2747 = x1

- PC-RSH005-1 o T X1

PC-RSH006-1 SavoyTr x1

PC-RSH007-1 ot x1

PC-RSH008-1 S x1

PC-RSH009-1 A x1

PP-012200-1 kit id x1

PS-PC11080-1  orP lavZXrd>?

PA-ER0015-1 by x2
L | \ PA-SS0303BK-1  Max3mm %2 x1 )
// STEP 15 \

PA-BM2504BK-1

STEP 15 %7
STEP 15 FINISHED

Mold RD-02-1 oA d- L iy x1 N
[PA-CMZ5068K-1] PC-RCHS002-1 ~ 32%757— x1
AW-HBS004H-1 - Ak x1
PABM2504BK-1  \ 2 T e et e X 1
\ PAONZS0SIK1 BTEMETL o <2

Page 10



DPEYI—YARY 3 (#E) /| REAR CENTER SUSPENSION (cont’d)

// STEP 16

<

PA-CM0308BK-1

\

M3 x 8mm M7 X
M3 x 8mm Countersunk Screw

D

YP P RIVPt>7')— | REAR AXLE ASSEMBLY

// STEP 17 \
PA-BM2508BK-1
>
Gt
PC-RCH010RD-1
PA-BM2508BK-1
. STEP 16 75
"l—’ ; ( FomsTEP 16 )
Mold RA-08-1 S ~ Y, J
R168Z2Z-1 @
Mold RA-08-1 CTuuT FTITA x2 N\
PC-RCHO10RD-1  Jora% 7a=7 x1
114 x 318 R—LNPYD
R168ZZ-1 1/4 x 3/8 Ball Bearing x2
M2.5 x 8mm RYUAY KRS
PA-BM2508BK-1 1155 mm Button Head Sorow X 4 /

Page 11



YPPHORIVPEYTU— (=) | REAR AXLE ASSEMBLY (cont'd)
/STEP 18 \

AW-AS100RD-1
PC-RDTOO1BKA L2722 x1 N
PC-RDTO04RD-1  Z1\7 x1

| PC-RDT004RD-1 | AW-AS100RD-1 MM PIRIAN—4— x2

1mm Axle Spacer

x

M2.5 x 6mm RYAwRRY
\ PA-BM2506BK-1 M2.5 x Gmx Button Head Screw 1 /

Y7 F77L> vl | REAR DIFFERENTIAL
/STEP 19 \

STEP 18 5
from STEP 18

)
PO-CDB101BK-1 (g)

R168ZZ-1

(L I/ RERRCADETTIDE3% 77 &0

FPIVARFYNTHE _
e O L ez
/ Mold RC-04-1  Z707h x1 N\
soxent e 2
PC-RDTOO2RD-1  Sopivius x1 [FR1682Z-1
PC-RDTO03RD-1 2777 x1 »
PADRO001-1 279 x2
PO-CDB101BK-1 oo=2s2/c 1ie: x 12
R mEiorr

114 X 318 755 IM—INF YD
\L FR1682Z-1 1/4 x 3/8 Flanged Ball Bearing x2  / /

Page 12




ZFFPYJ 717 — | STEERING ASSEMBLY
/STEP 20 N

| BEFORE| |AFTER]

BE: EREOLBhY—Rt—
=%, ZOBHhyI—F 17Tl
BEt RUVEISICERLTTEW,
WARNING: Cut the servo saver as
shown in the figure on the left. Be
VERY CAREFUL doing it as the cutter

knife may break during the process.
|AW-HBSO004H-1]|  [PA-BM2504BK-1]

3R £ENMmcR—0 ¥
Mold RB-02-1 10y RE2DERK,
Note: Make 2 identical tie-rods

PC-RLK002-1 symmetrical to each other.

(o= G S o o 5 < @
= G 1o 1 0 )

. .
. : 23.8mm ; .

/ Mold RB-02-1 gxgﬁﬂsﬂﬂ"’"’ 2\
(Lomsterss ) SSKMOBK  ZAe e s
o— PC-RLK002-1 SAEvK - 40mm 2
AHBSIA Y
P BN e e X2
- AN PA-BM250BBK-1 75 %o o erow X2/

Page 13



INVI— & RF4RA /| BUMPER & BODY POSTS
// STEP 21

Mold Q-03-1

BB ZIRBTRRFRZE
DOABETHTER |

Note: Pay attention to the orientation of the
body post adjuster for height adjustment.

&
IRt—
)/ Mold Q-02-1 Boset x1
PR S
Mold Q-03-1 Body Post oA R g = ——
RPARANP IR 9— B
Mold Q-04-1 Body Post Adjuster x4
RPN NO—LEY
PC-RCHO19-1 o7, : x4
y Post Roll Pi [PC-RCHO19-1]
PCRCHO21-1  [/23—4 1 ——
= - Bumper Foam X
M3 x 6mm YAy KR
PA-BMO306BK-1 M3 x 6mm Button Head Screw % 2

. PA-CM0308BK-1 M3 8mmMEX x5

M3 x 8mm Countersunk Screw

/
Page 14




INYFU=HAR. B—RYIb & KAJL /I BATTERY GUIDE, SERVO MOUNT & WHEELS
//STEP 22 AN

AR NyFU—RYYaF—0nlA T
DER
Note: Please refer to the orientation of the
battery positioner in the instruction manual

Mold RD-03-1 éiif&’;ii:" RN
Mold RD-05-1 g;f;:u; hg;%;rs—ezcoydzm Y "
PC-RCHS001-1 é:;z:;o;ﬁz;?f— —
PA-LNOOM3-1 M3 Oy —

N PA-CMO308BK-1 ~ MixSmm@ex =~ )

/STEP 23 ' \
|PA-BM25063K—1 |

FR2-572Z-1

BER: RTUOBRICEOETH AANMBRIS vIMcE SR FR2-577-1 118 x 5116 H—IL<F Y% x4 N
NOBEVENZ 2HTTVANBEDERAIIEEHURRBBREL 1/8 x 5/16 Ball Bearing
DEFRAILEHIE T, ESYyT

PA- - .

Note: Depending on the wheel chosen, fine-tune the shimming to minimize A-ER0020-1 E-Clip x2
play of the wheel along the shaft. Too much shimming would resuilt in AW-KS100RD-1  F>ZE>¥4-1.0mm x 2

binding of wheel rotation. Wheels are sold separately. :;’:"; s“"::;‘o'“'“ —

.5 x 6mm RIINAY KRR
\ PA-BM2506BK-1 M2.5 x 6mm Button H;ad Screw x6 /

Page 15



SERX / FINISH UP

// STEP 24

REBEL 12
ET
DRBRLBWELT,

(sl

'

REBEL 12
IS READY
TO BE RUN

#3753 % / ASSEMBLY NOTES:

Page 16



ety 7 1>/ 5%k /| STANDARD SETUP RECORD

&80 Bfs: kv N
Name: Date: Track:
S R R
Country: Condition: Temperature:
ZAYk,XI >~ I FRONT END: ——
FvA&— | CASTER 54 KN\1 b I RIDE HEIGHT 3.4 mm
FvIX—FP L | CAMBER ANGLE -1.5 deg.
*2 IR | KING PIN LUBE 20,000 cst
| 4.0 mm | 2% | NOTES:
1.0 mm
2aYbRFVT |
FRONT SPRING
—-I 0.5mm x 5 (Silver) |
e '
YARY 3y RIS —b
' SUSUPENSION MOUNT INSERT
'NG \E]kue PYIN=F—L IV |
t>4%— | CENTER: 1Y | TIRES:
3yPA TV 1 SHOCK SPRING | 1.1mm x 8 (Copper) 70> b9 % | FRONT TIRES
tv9— vavy myyay | ¥3¥IA1ILISHOCK OIL 45wt = 1% ITIRE Xceed Hard
CENTER SHOCK POSITION | o/, >4 F | FOAM INSERT No i W / DIAMETER 42 mm
)
10
1 AR | WHEEL Xceed
XE | NOTES: e —
H 3 8 Bibk 1 ADDITIVE | Paragon Ground Effect
10
UYPS1+ | REAR TIRES
917 | TIRE Xceed Soft
KyF— Ryvar—/ & / DIAMETER 44 mm
BATTERY POSITIONER
[J4 Il I WHEEL Xceed
: WM/ ADDITIVE | Paragon Ground Effect
{ XE NOTES:
FRONT
49—/ REAR END:
ut—hq | DAMPER TUBES
20 000 cst [ 12 Diff. Balls |
rm
4 RR7Y>2 | SIDE SPRING
—0.55mm x 6 (Copper)]
%.,—.l FTRNA MK ATL— M/ SARNT MRNATL— MM/
RIDE HEIGHT: SIDE OF RIDE HEIGHT: SIDE OF
|- I BOTTOM PLATE BOTTOM PLATE

RF¢— I BODY SHELLS

RFPYST I/ | STEERING TRAVEL

XE /| NOTES:

E—9—1MOTOR RTPYUJBE | STEERING EXPO

¥7 I GEAR Z0OvhUBA / THROTTLE EXPO

IXy7)— | BATTERY 7L—% TYRRCh | BRAKE E.P.

ESC v F101

ESC SETTINGS XE | NOTES

N\

Page 17

P



ty5 1>/ §cik | SETUP RECORD

/

f£8i: af: rovy: N\
Name: Date: Track:
. E: Rt RE:
Country: Condition: Temperature:
Z0YMI Y I FRONT END: —
%925 — | CASTER P1KNA b+ | RIDE HEIGHT mm
#42/\~F> )l | CAMBER ANGLE deg.
R mm] — ] #2JEHMM 1 KING PIN LUBE
L] (8 ] A% INOTES:
: A mm
IAVRRTYYY |
FRONT SPRING
| mm }' | — ]
— N
YRRYYAY TOUR A= ]
. ‘ J SUSUPENSION MOUNT INSERT
'"G M’ ~] Wide PoR=F—h IOV
2 _DlNamow UPPER ARM MOUNTS
) 4 N\ |_1Upper
' ] Middle
\ / |_|Lower
12>/9— | CENTER: 94% | TIRES:
£392X7Y>7 | SHOCK SPRING 7091 | FRONT TIRES
©Y9— Yavs Ryvay | ¥37IA4ILISHOCK OIL 9404 I TIRE
LR LI L4
CENTER SHOCK POSITION | 54— /24— | FOAM INSERT P i W& / DIAMETER mm
11 1
N : A JL | WHEEL
X¥E /NOTES: Y :
Ve H Bl / ADDITIVE
11 ]
R HEHEH P94 | REAR TIRES
[] 1 L] ] 1
I HEH &% | TIRE
HI I
RyFY— MIvaF—1 b P I / DIAMETER mm
BATTERY POSITIONER I I
4 HEH I RrJL I WHEEL
: ¥k / ADDITIVE
1 XE NOTES:
FRONT
49~ I REAR END:
& I8—F2—7 | DAMPER TUBES
L ll A ] -
#/ KR 7Y% | SIDE SPRING
S RNS MR AT L— R/ SARN MR ATL— R/
RIDE HEIGHT: SIDE OF RIDE HEIGHT: SIDE OF
T T BOTTOM PLATE BOTTOM PLATE
| mm I
K ¢— | BODY SHELLS RFPULY hF~L | STEERING TRAVEL X% /NOTES:
E—9—/MOTOR ATF')>VBR | STEERING EXPO
#7 | GEAR ZEw MVBE | THROTTLE EXPO
IXyFY~ [ BATTERY FL—% IYRMAYH [ BRAKEEP.
ESCE£yF1 |
ESC SETTINGS X%/ NOTES

\

Page 17

TP



I—=YUR

/

REBEL 12 SUt—Y U Z b

Ead

PC-R12001 1/12 Rebel Pan H~% v b

Y-y

PC-PMQS02 =GR MR Ry b
PC-RCHO08RD T-5-TL—bt
PC-RCHO09RD WOV RTL— M
PC-RCHO10RD FPIPRI—Fa—T& (UP)
PC-RCHO1SRD 1BmmMA Y~ KA

PC-RCHO18 MFMZ D=L
PC-RCHO21 J=TA—L

PC-RCHO22 T

PC-RCHS001 RyFY—MIvar-&Or—9—
PC-RCHS5002 Yavs99-

PC-RCHS003 Yy—2 -2.5mm

PC-RCHS005 HKeLTL—h

PC-RCHS006 PERT R &0 )

PC-RCHS007 IRATL—Z

PC-RMAS05 RPUZI%»UPAE)
PC-RMBS04 RTYVIPIvRI— (A)
PC-RMDS02 PyFHavavIvRovh
PC-RMDS03 NRyFU—ar—9—
PC-RMDSO05 Y-MIIU b - AB=WY—R - Py T31 k (I1RP)
-2 02 4

PA-DR0001 F7ULY 2ff)

PC-ROTO01BK YPPI AN

PC-RDTO02RD NS

PC-RDTOC3RD FINI—

PC-RDTO04RD N

PC-RMCSO04 T+ Yk (46

PO.CDB112BK 53y 2K—N 18" (1288)
R—ARPYT

FR168ZZ M—IRP U2 14 x 3B (28)
FR252Z M=IRPY > 18 x 518 (41B)
R1682Z HK=WRFY 2T 114 x 8 (20)
YRRV Y

PC-RCHO05 I0>kPI2IL (2f)
PC-RCHO1IRD T —Fa—F

PC-RCHO12 Sr—0y k

PC-RCHO13RD 70xk202FL—AFa~F
PC-RCHO14 720Xk IARTL-RI Y- b
PC-RLKOOT £40 K 20mm (28)
PC-RMAS01 IOy MRV Y a v P-4 2fF)
PC-RMASO2 FPyS=F~btyh

PC-RMAS03 AFFYITOY 7 ()
PC-RMAS04 MhLERY bV T v b
PC-RMBS01 HM=NN 7 -8.75mm (58)
PC-RMCS0S PyNR—EYYEVIYYTRY k(05 1.0 & 1.5mm & 2(8)
PC-RMDS04 U2 2@)

PC-RSUDO2RD UPIT«TPIPRE~
PC-RSUDO3RD YARY Y avR IV R =k (3)
PC-RSUDCS *7EY (2f)

PC-RSU009 PUR—FP—LEVIEY (2M8)
PC-RSUD10 70 R ARV D 8 Y=L (4@)
PC-RSUO11 Ery b H—{38)
PC-RSUG13RD ERy bVTyhRIUa—810Y—b

avIPIV—I—
PC-RMBS03
PC-RSHOOARD
PC-RSHO0S
PC-RSH008
PC-RSHO07
PC-R8H008
PC-RSHO08
PC-RSH101RD
PP012200

RTYY

PS-PC11080
PS-PF05050
PS-£S05560

RI—EP
SG-KE4100

-y
AW-HBSO004H

SS-KMO1BK

PoeU—
AW-ASO50RD
AW-AS100RD
AW-AS200RD
AW-KSOSORD
AW-KS100RD
AW-KS200RD
AW-KS300RD
PA-BPS3ISV

YavI¥vy7 ()
YavIRTYTIYTF—F—
Y3YIRTYYTIPIYR—
YavIieTh
ZaylERby
yayoHqkR
avys73¥—-(38)
YavImys

Yavs O-YrrEm

®YF—vavIRTYVT 1.immx s B
Z0Yh2RT7Y>T 0.5mmx 5 W (2ff)
YA KRR TY T 0.55mm x 6 B8 (28)

RI~¥P 4P 100T- ¥ b

4.3mm R—ILAS ¥ &

940y K 40mm (248)
Rebet - H—Ju2) v 7- 16mm (58)
Y-Me—/—Z KUY X (K1)

Panh~ UYPPIANAR—Y— -05mm
Panfi— UZPFPPANANR—Y—-1.0mm
Panh— UFPFPRNANR—%—-2.0mm
Pan h— FYTEVAR—Y—-0.5m0m
Pan H— FYTEVAR—Y—-1.0mm
Pan Hh— FUTEUEAR—Y— .2.0mm
Pan h— F2FEVAN—¢—-3.0mm
M71 oY v 7 (20f8)

M3 2F¥—LBFrO¥0v 24+ vk (108)
Rebel FN~JLAT vy h—

1.5mm E-2 \J v 7 (1048)

2.0mm E-7 Y v 7 (30)

M3 x 8me P Ay KEZ (108)
M3 x Bmm K& Ay FE X (108)
M2.5 x4mm & Ay KE X (8i8)
M2.5 x 8mm K& >~ KE R (B8)
M2.5 x Bmm R Ay FE R (888)
M3 x 8mm MBI 2 (1089)

M3 x8mm MEAY X (108)

M3 x 10mm ML X (108)

M2.5 x 6mm EHE 2 (88)

M2 x7mm ¥ x A v FE R (8f)
M3 x 3mm X F =L EXY (10fl)
M3 x 8mm X F—JL E2Y (10M)
M3 x 8mm ¥~ )L TR (108)
M3 x 10mm X F—iL TR (88)

REBEL 12 A7y av/t—YYR bk

R34Toe7h
PA-DR0O003

R-ARFUT
PO-CBSTOS
PO-CB0168
PO-CBO2SF
PO-CB168F

YARvvay
PC-RSUOOSRD
PC-RSUO0GRD
PC-RSUDOTRD

RTUxY

PS-PC10080
PS-PC12080
PS-PC13080
PS-PFO4545
PS-PFOS045
PS-PS0S080
PS-PS06060
PS-PS06560

RIC~RP
8G-K64088

SG-K64104

5G-K48072
5G-K48073
SG-K48074
SG-K48075
8G-K48076
SG-K48077
SG-K48078

Poeyy—
AW-FNO3IRD
AW-LNO3RD
PA-BW00B0

FHVER
T-SFO306
THSF0308
T-SC0308
THSC0310

<2y

PA-S50310

BR7Y YV (28)

EIZTYIMR—LRFY Ty b TOP Rebel 12 (9E)A
1V4x38 €32y IR-ARPULT (1)

VBx5NEF € FZ Yy IM—NRP YT (1)

VAXMBF €3 TV IM—ARP YT (1)

702 MIARY Y a Y P—LAR—Y—ty b (0.5, 1 & 2mm &2{d)
UFPOF 1 TP Ip A9 —2R—%—t vy b (05,14 2mm &260)
FYIR—e Y TEVRLT ~AR— =1 Y b (05, 1 & 2mm &2fF)

eYF—-avI27Ur7 1.0mmx6 BB
eYP—YavI27YVT 12mmx s B
Yy —-vavPR7YrT 1.3mmx 6 BE
70X k27U 04Smm x 4.5 BE (2)
70X kZRTYVS 0.5mmx4.5 B (268)
YA KX TY 7 050mm x 6 BE (268)
Y4 K2 7Y 0.60mm x 8 B ()
Y4 K2 7Y~ 0.65mmx 8 B (2ff)

R/S—#7F 64P 88T
RJ—H 7 64P 06T
RIS—F T B4P 104T
ZJ5—¥7 48P 6IT
Z1—¥7F 48P 72T
RIT—H7F 48P 73T
RS X P 48P TAT
ZJI—¥P 48P T5T
Z/S—X7P 48P 76T
RIS—HT 48P TTT
RIS—H T 48P 78T

PLEZT75 vy hM3 Red (56)
M3 PILIFAO>Fy N (8M)
NSURD x4 Mg & 10g

M3 x 6mm F& RS Ay KRAMEZ (68)
M3 x 8mm ¥ US>y KAAER (8H)
M2 x &mm ¥ 9 > MEBA KX 68)

M3 x 8mm F 9 > MBUA E X (66H)

M3 x 10mm 79 DRAM Y R (68)

M3x3mm AF/LARAY T v b EXY (10)
Max6mm RAFVLIARAY Ty b ERY (10M)
M3x Bmm A7 LARAY 7y b EXY (108)
M3x 10mm 27V LARMY T v k1 T2 (38)

/

Pa

ge 19

P



PART LIST

/

Pa

REBEL 12 STANDARD PARTS LIST REBEL 12 OPTIONAL PARTS LIST
Kit Shock Absorber Drive Shaft
PC-R1200t Rebel 1/12 Scale EP 2WD Competition Car Chassis Kit PC-RMBS03 Shock Cap (3pcs) PA-DR0003 Lightweight DIfl. Ring (2pcs)
PC-RSHOO4RD  Shock Spring Retalner
PC-RSH00S Shock Spring Adjuster
PC-RSH006 Shock Shaft
Chassis PC-RSH007 Shock Piston Ball Beartng
PCPMQS02 Bumper & Body Post Sat PC-RSH008 Shock Guide PO-CBSTO5 Ceramic Ball Bearing Set for T.0.P. Rebel 12 (8pcs)
PC-RCHOOBRD  Motor Plats Red PC-RSH009 Shock Bladder (3pcs) PO-CB0168 144 x 3/8 Ceramic Ball Bearing (1pc)
PC-RCHOOSRD  Mount Plate Red PC-RSH101RD  Shock Body PO-CBO25F 1/8 x 5/18 Ceramic Flanged Ball Bearing (1pc)
PC-RCHO10RD  Adjuster Tube Red (Rear) PP-012200 Shack O-Ring (3pcs) PO-CB168F 1/4 x 3/8 Ceramic Flanged Ball Bearing (1pc)
PC-RCHO15RD  18mm Standoff
PC-RCHO18 Body Post Roll Pin
PC-RCHO21 Bumper Foam
PC-RCH022 Antenna Spring Suspension
PC-RCHS001 Battery Positioner & Locator PS-PC11080 Center Shock Spring 1.1mm x 8 coils PC-RSUGOSRD  Front Suspension Amn Spacer Set (0.5, 1 & 2mm each 2pcs)
PCRCHS002  Shock Tower PS-PFOS050 Front Spring 0.5mm x 5 colls (2pcs) PC-RSUOOBRD  Reactive Adjuster Spacer Set (0.5, 1 & 2mm each 2pcs)
PC-RCHS003  Chassis (2.5mm) PS-PS05560 Side Spring 0.55mm x 8 colls (2pcs) PC-RSUGOTRD  Upper Hinge Pin Holder Spacer Set (0.5, 1 & 2mm each 2pcs)
PC-RCHS005  Bottom Plate
PC-RCHS008  Shock Mount
PC-RCHS007  Cross Brace
PC-RMAS05 Bearing Carrler A (2pcs) Spur Gear Spring
PC-RMBS04 Spring Adjuster (4pcs) SGK64100 Spur Gear 84P 100T PS-PC10080 Center Shock Spring 1.0mm x 8 coils
PC-RMDS02 Antenna & Shock Mount PS-PC12080 Center Shock Spring 1.2mm x 8 colls
PC-RMDS03 Battery Locator PS-PC13080 Center Shock Spring 1.3mm x 8 colls
PC-RMDS05 Servo Mount - Small Servo - Upright (1palr) PS-PFO4545 Front Spring 0.45mm x 4.5 coils (2pcs)
Linkage PS-PFO5045 Front Spring 0.50mm x 4.5 colls (2pcs)
AW-HBS004H 4,3mm Ball Stud PS-PS05080 Side Spring 0.50mm x 6 colls (2pcs)
PC-RLK002 Te Rod - 40mm (2pcs) PS-PS08060 Side Spring 0.60mm x 8 colls (2pcs)
Drive Shaft PC-RMBS02 Ball Cup - 18mm (Spcs) PS-PS06560 Side Spring 0.65mm x 8 colls (2pcs)
PA-DR0001 DIff. Ring (2pcs) SS-KM01BK Servo Savers Mid size wholes
PC-RDTO01BK  RearAxie
PC-RDTO02RD  Right Hub
PC-RDTOO3RD  Differential Collar Spur Gear
PC-RDTOD4RD  Left Hub Accassoriss SG-K64088 Spur Gear 64P 88T
PC-RMCS04 Differential Nut (4pcs) AW-ASO50RD Pan Car Rear Axle Spacer - 0.5mm SG-K64096 Spur Gear 84P 86T
PO-CDB112BK  Ceramic Ball 1/8” (12pcs) AW-AS100RD Pan Car Rear Axle Spacer - 1.0mm SGK64104 Spur Gear 84P 104T
AW-AS200RD Pan Car Rear Axle Spacer - 2.0mm SG-K4B0ED Spur Gear 48P 89T
AW-KSO50RD Pan Car King Pin Spacer - 0.5mm SGK48072 Spur Gear 48P 72T
AW-KS100RD Pan Car King Pin Spacer - 1.0mm SGK48073 Spur Gear 48P 73T
Ball Bearing AW-KS200RD Pan Car King Pin Spacer - 2.0mm SG-K4BO74 Spur Gear 48P 74T
FR1682Z 1/4 x 38 Ball Bearing (2pcs) AW-KS300RD Pan Car King Pin Spacer - 3.0mm SG-K48075 Spur Gear 48P 75T
FR252Z 1/8 x 5/18 Ball Bearing (4pcs) PA-BPS3SV Body Clip (20pes) SGK48076 Spur Gear 48P 76T
R1882Z t/4 x 3/8 Ball Bearing (2pcs) PA-LNOOM3 M3 Steel Nylon Lock Nut (10 pcs) SG-K48077 Spur Gear 48P 777
PC-RLB0O1 Rebel Decal Sticker SGK48076 Spur Gear 48P 78T
PA-ER0015 1.5mm E-Clip (10pcs)
PA-ER0020 2.0mm E-Clip (30pcs)
Suspension
PC-RCHO0S Front Axde (2pcs) Accessories
PC-RCHO1IRD  Damper Tube AW-FNO3RD Aluminum Flat Nut M3 Red { Spcs)
PC-RCHO2 Damper Rod Screw AW-LNO3RD M3 Alurminum Nylon Nut Red (8 pes)
PC-RCHO13RD  Front Cross Brace Tube PA-BMO03068K M3 x 8mm Button Head Screw (10pes) PA-BWU060 Balance Weight 5g & 10g
PC-RCHO14 Front Cross Brace Insert PA-BM0308BK M3 x 8mm Button Head Screw (10pcs)
PC-RLKO01 Tie Rod - 20mm {2pcs) PA-BM2504BK M2.5 x 4mm Button Head Screw (8pcs)
PC-RMAS01 Front Suspension Amn (2pcs) PA-BM25068K M2.5 x 6mm Button Head Screw (8pcs)
PC-RMAS02 Upper Amn Set PA-BM25088K M2.5 x 8mm Button Head Screw (8pcs) Titanlum Screw
PC-RMAS03 Steering Biock (2pcs) PA-CM0308BK M3 x 6mm Countersunk Head Screw (10pcs) TI-SF0308 M3 x 8mm Titanlum Button Head Hex Screws (6pcs)
PC-RMAS04 Bottom Pivot Socket PA-CM0308BK M3 x Bmm Countersunk Head Screw (10pcs) TI-SF0308 M3 x 8mm Titaniur Button Head Hex Screws (6pcs)
PC-RMBS01 Ball Cup - 8.75mm (Spes) PA-CM0310BK M3 x 10mm Countersunk Head Scraw (t0pcs) TI-SC0306 M3 x 8mm Titanium Countersunk Head Hex Screws (6pcs)
PC-RMCS05 Upper Hinge Pin Clip Set (0.5, 1.0 & 1.5mm each 2pcs) PA-CM2506BK M2.5 x 8mm Countersunk Head Screw (8pcs) TI-$C0308 M3 x 8mm Titankum Countersunk Head Hex Screws (6pcs)
PC-RMDS04 Link (2pcs) PA-SCM207BK M2 x 7mm Chess Head Screw (8pcs) TISC0310 M3 x t0mm Titanium Countersunk Head Hex Screws (6pcs)
PC-RSUGO2RD  Reactive Adjuster PA-SS0303BK M3 x 3mm Set Screw (10pcs)
PC-RSUGO3RD  Suspension Mount Insert (3pcs) PA-SSD306BK M3 x 6mm Set Screw (10pcs)
PC-RSU008 King Pin (2pcs) PA-S503088K M3 x Bmm Set Screw (10pcs) Set Screw
PC-RSU009 Upper Arm Hinge Pin (2cps) PA-8503108K M3 x 10mm Set Screw (10pcs) PA-S50303 M3 x 3mm Stainless Steet Hex Socket Set Screw (10 pes)
PC-RSU010 Front Suspension Ball (4pcs) PA-S50306 M3 x 8mm Stainless Steet Hex Socket Set Screw (0 pcs)
PCRSUON Pivot Ball (3pcs) PA-S50308 M3 x Bmm Stainless Steei Hex Socket Set Screw (10 pes)
PC-RSUO13RD  Pivot Socket Screw & Insert PA-SS0310 M3 x10mm Stainless Steel Hex Socket Set Screw (8 pcs)
ge 20 BADIEE|



